SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 2 / 20MHz

TEL : +86-512-57900158
FCC ID : IHDT56AM1

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 d8m  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 5.40 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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-80 der -80 dBm
-00 dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit | RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -57.31 dBm -44.31 dB 30.000 MHz 1.000 GHz 1.000 MHz 958.55322 MHz -57.27 dBm -44.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -45.35 dBm -32.35 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83550 GHz -54.70 d&m -41.70 d&
1.920 GHz 3.000 GHz 1.000 MHz 2.99514 GHz -57.07 dém -44.07 dB 1.520 GHz 3.000 GHz 1.000 MHz 2.99694 GHz -57.07 dém -44.07 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.55354 GHz -50.57 dBm -37.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74213 GHz -37.54 dBm -24.54 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.20647 GHz -57.91 dém -44.91 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.18398 GHz -57.76 dém -44.76 di
13.000 GHz 19.500 GHz 1.000 MHz 18.27184 GHz -55.51 dBm -42.91 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.26534 GHz -56.04 dBm -43.04 dB
™ - ~r v
Jata: 4 Date 4 12:14:29
Highest Channel / QPSK
Spectrum |
Ref Level 0.00 dém Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 0929.95252 MHz -57.33 dBm -44.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.73484 GHz -58.13 dBm -45.13 dB
1.920 GHz 32.000 GHz 1.000 MHz 1.92126 GHz -56.59 dBm -43.59 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -46.14 dBm -33.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.19358 GHz -57.80 dBm -44.80 db
13.000 GHz 19,500 GHz 1,000 MHz 18.28534 GHz -56.03 dBm -43.03 db
Dates 4 APE 2023 10:.16:42
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0036
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0039
20 Battery End Point 0.0014

Note:

1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage = 4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 7

Peak-to-Average Ratio

Mode

Mod.

LTE Band 7 / 20MHz

QPSK
RB Size

16QAM

Limit: 13dB

Full RB
Middle CH

Full RB

Result

4.96

5.77

- PASS

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum | =
Ref Level 26.00 dém Offset 6.00 dB
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CGomplementary Cumulative Distribution Function samples: 130000
Mean | Peak crest | 0% | 1% | 0% | o.o1% |
Trace 1 20.79 dBm 26.37 dBm 5.58 dB 2.32 d8 4.12 dB 4,96 dB 5.36 dB
—_—
Qi e

Middle Channel / Full RB/ 16QAM

Spectrum =
Ref Level 26.00 dom  Offset 5.00 0B
e Att 30de AQT 2ms @ RBW 20 MHz
[@15a view
T
0.1
0.01
16D ;
i
E-0) T
\i
|
16D \
|
[CF 2.535 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 19.63 d8m | 26.67 dBm .54 OB 2.93 d8 473 dB 577 0B 6.32 db
J ()
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM = QPSK | 16QAM
Middle CH 4.90 4.94 9.99 9.95 1424 | 1466 | 18.86 | 19.06

LTE Band 7
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(o (o
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o At 30dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT  19ps » VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@35k Max
. Mi[1] 14.96 dém ) Mi[1] 13.02 diém
20 dBm—t M{ 2.53583900 GHz 20 dem o 2.53375100 GHZ,
10 dam g Prdron Parhon o, VB i m 26.00 dB| I NPV P SV - ST 26.00 dB|
10de 7 Bl A +.895000000 MHz 10de - B \ +.935000000 MHz
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e s e R T ot [P -
. A et Y Y
40 o 40 di
=0 50
60 o -60 di
704 70
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 Z.535638 GHz 14.96 dBm ndB down 4,595 MHz [ 1 2.533751 GHz 13.02 dBm ndB down 4,935 MHz
T 1 2.532582 GHz -10.91 dam e 26.00 ds T 1 2.532512 GHz -13.18 dam e 26.00 ds
T2 1 2.537478 GHz -11.47 dam Q factor 516.0 T2 1 2.537448 GHz -13.16 dm Q factor 513.4
it T it T
JL J

JL J

LTE Band 7
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum o Spectrum o
Ref Level 26.00 dom  Offset 6.00 db @ RBW 300 khz Ref Lavel 26.00 dom  Offset 5.00 db @ RBW 300 khz
o At S0dE SWT  12.6ps @ VBW  1MHz  Mode Auto FET o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
) Mi[1] 15.60 dBm ) Mi[1] 14.75 dBm
20 demr T 1‘ 2.5382770 GHz| 20 dém L 2.5382970 GHz|
) F P e B 1 N Ve, 26.00 dB ) T o 26.00 dB
10 dam 7 By 1 9.090000000 MHZ| 10 dam 7 v \ 9.950000000 MHe|
] Q factor \ 254.1 / Q factor \ 255.1
 dem - . 0 dem :
T 1 T ¥
10 4 - -10 - -
| | / |
|
20d = 20 d - 4 "
20 cem— RS SV, i S— o SN L e
a0 -0
40 i 40 o
-0 50
60 <60 di
70 d -70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 2.538277 GHz 15.60 dam ndé down 3,99 MHz M1 1 2.538297 GHz 14.75 dBm ndé down 3,95 MHz
T 1 2.530025 GHz -10.91 dam e 26.00 ds T 1 2.530025 GHz -11.20 dam e 26.00 d8
T2 1 2.540015 GHz -10.24 dm Q factor 254.1 T2 1 2.539975 GHz -11.34 dam Q factor 255.1
- T - T
L J L J
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum ,\ Spectrum ,\
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ML) 15.04 dBm| L] 13.79 dBm|
20 deém- = 2.5367460 GHz| 20 dém— T 2.5344010 GHz|
10 dam At e LAV A AR 26.00 dB| . [ RN .. 9B 26.00 dB|
7 By \ 14.236000000 MHz T v B 14.655000000 MHz
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CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.538746 GH2 15.04 d8m ndB down 14,236 MHz M1 1 2.534401 GHz 13.79 d8m ndB down 14,655 MHz
TL 1 2.527927 GHz -10.84 dBm nd@ 26.00 d& T1 1 2.527627 GHz -12,30 dbm nd@ 26.00 d&
T2 1 2.542163 GH2 -11.30 dBm q factor 178.3 T2 1 2.542283 GHZ -11.89 dBm q factor 172.9
L )i J - L )i J -

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum y E
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 13.33 dBr| L] 13.06 dB |
20 dém: 2.5312440 GHz]| 20 dBm 75 2.5262000 GHz|
; X AR e 26.00 dB| Lla nas 26.00 db|
10 dam T T B W My 18.861000000 MHZ| 10 dam T > 7 T Y T 19.061000000 MHz|
i Q factor | 134.2} Q factor | 132.5
od | ! od r {
I iz 1,
10 ¢l - - 10 o — =
¥ M 1
f }
-20d 5 -20 di i
P P NS s . P v ko~
e o o Tom i o PR VA T e
0 dem- V - e =
40 df -40 di
-50 -50
-60 o -e0d
70 -70
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.531244 GHz 13.33 dBm ndB down 18.861 MHz M1 1 2.526209 GHz 13.06 dBm ndB down 19.061 MHz
T 1 2.525640 GHz -14.65 dam nd2 26.00 d& 1 1 2.525640 GHz -13.72 dam nd2 26.00 d&
T2 1 2.54451 GHz -12.53 dm Q factor 134.2 T2 1 2.54471 GHz -13.16 dBm Q factor 132.5
L )i J - L )i J -
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Occupied Bandwidth

Mode

LTE Band 7 : 99%0BW(MHz)

BW 5MHz

10MHz 15MHz

20MHz

Mod.
Middle CH

QPSK | 16QAM

QPSK

16QAM | QPSK | 16QAM | QPSK

16QAM

4.50 4.47

9.21

9.01 13.43 13.49 17.86

17.94

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 100 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 100 kHt
o Att 30de SWT 18 ps @ VBW 300 kH:  Mode Auto FFT e Att 30dE SWT  19ps @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
. Mi[1] 14.56 dBm . Mi[1] 14.06 dBm
20 dBm: e 2.53353100 GHz 20 dém— T 2.53460000 GHz,
L T o . E A e, ORCRW +.465534466 MHZ
10 dBm PR LSNARYY SR 3~ OCE I N 10 dBm L fee S ey ™ e nIERY E
/ | i
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CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.533531 GHz 14.56 dBm [ 1 2.5346 GHz 14.06 dBm
T1 1 2 23 GH2 8.17 dBm oce Bw 4.495504496 MH2 T1 1 2.5327822 GHz 7.10 dBm oce Bw 4.465534466 MH2
T2 1 2.5372376 GHz 10.51 dBm T2 1 2.5372476 GHz 8.04 dam
il T T i T T
)i ) TN v )i ) T v

LTE Band 7

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 'y Spectrum 'y
Ref Level 26.00 dém  Offset 6.00 db e RBW 300 kHz Ref Lavel 26.00 dom  Offset 5.00 dB e RBW 300 kHt
o Att S0dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att S0GE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
Mi[1] 15.74 dBm Mi[1] 15.02 dBm
20 dBm—rt 2.5340410 GHz 20 dem— “X‘ 2.5354800 GHz
e A PEE B A 9.210789211 MHz T T [N 9.010989011 MHz
10 dem 7 . % 10 dem T = =
" Y / i
0 dBm T 0 dém F T
/ / \
/ | / \
10 1 * -10 1 T
] ] a ] \
-20d —1— -20 +—
P AV ag Y T — SR R N s e p—
il (e e Ve
40 o 40 di
-50 -50
60 d -60 di
7od 70
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 2.534041 GHz 15.74 dBm [ 1 2.53548 GHz 15.02 dBm
T1 1 2.5304446 GH2 10.52 dBm 0ce Bw 9.210789211 MHZ T1 1 2.5304845 GHz 9.57 dBm 0ce Bw 9.010989011 MHZ
T2 1 2.5396553 GHz 9.32 dém T2 1 2.5394955 GHz 8.03 dém
il T T i T T
)i ) TN v )i ) T v
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

Y Spectrum Y
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
1440 dBm L] 13.22 dBm
20 dém: 2.5361390 GHz| 20 dBm 0 2.5376370 GHz|
JEW S Y 13.426573427 MHz T4 phme N A BCR B 13.486513487 MHz
10 dem L AR 10 dam r‘ sl aroon | oo o RERRY_ -
f \
\
0 dem 4 | 0 dem i |
{ I / \
-t d : - -10di ! \
’t \‘ f ‘
S PP = / (B -
D e " -~
] _efrunft S
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.536130 GH2 14.40 dBm M1 1 2.537637 GHz 13.22 dBm
T 1 2.5282867 GHz 9.18 dm Oce Bw 13426573427 MHz 1 1 2.5282567 GHz 7.88 dém Occ Bw 13.4B6513487 MHz
T2 1 2.5417133 GHz 9.27 dam T2 1 2.5417433 GHz 8.47 darm
I I
L )i J L )i J -
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 13.2+ dBm L] 13.09 dBm
20 dém: a1 2.5397550 GHz| 20 dBm 2.5347200 GHz|
bn p  DE 17.862137862 MHz 11 X Ogc By 17.942057942 MHz
10 8 71 o e b per SETOW, 10 d8m - e A DEEEN pa o
0dBm " \1 0 dem f 3
10 o | -10 df 1
/ \ /
-20d : -20d f
A " ~ A AT A~ o " -
e AV i i W e Y - A A A
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.530755 GH2 13.24 d8m M1 1 2.53472 GH2 13.03 dBm
T 1 2526040 GHz 7.89 dm Occ Bw 17.B62137862 MH2 1 1 2.526040 GHz 8.22 dam Occ Bw 17.042057942 MHz
T2 1 2.5439111 GHz 9.29 dBm T2 1 2.543991 GHz 8.49 dom
I I
L )i J - )i -
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB

Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d&

Mode Auto Swesp

@1 AvgPwr

@1 AvgPwr

Limit §heck PABS SPURIPIECHBEKASS_
20 dBfe _FPURIOUS | INE_ABS FASS ﬂ Ele _grorifis JNe_aBs |
10 dBm l I 10 d8m Jl \
0 dem ‘ It 0 dém
-10 dBm: { -10 dBry
! 0 derp
_LINE_ABS_ VQ \ [
-40 dBm \\ th\
P g 50 de
50 der
70 dem 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49136 GHz -44.74 dBm -19.74 dB 2,565 GHz 2 570 GHz 100,000 kHz 256065 GHz 20,90 dBm -0.10 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -30.72 dBm -17.73 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -15.76 dBm -5.76 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -25.79 dém -15.79 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57403 GHz -32.36 dBm -22.36 dB
2,499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -15.98 dBm -5.58 db 2.575 GHz 2,576 GHz 1.000 MHz 2.67503 GHz Z42.04 dBm ~29.04 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50037 GHz 20.46 dBm -9.54 dB 5576 GHz 585 GHz 1,000 MHz 5 57838 GHz Z38.07 dem 13.07 0B
T - -
Il - ( ) ] -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 d8

Mode Auto Sweep

S rum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck [T ,bFUﬁiw»t-UlWi:kffjb, PABS

20 dBfe _FPURIOUS | INE_ABS FARS BINe $Purtops [ InE_ABS | PABS

10 dBm 10 dém

0 dBm r - 3 dgm

-10 dBm / 1\ 110 dBn \\

o Aa 20 de

SPURIOUS_LINE_ABS_ I 20 dBm i |

30 dem ] 30 den M

" o Mm,_

-40 dBm e 40 dem: e

S0dRn= -50 den e

-50 dBm 60 dem

-70 dBm 70 derr

Start 2.475 GHz 10005 pts Stop 2.505 GHz J||[ start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.494 GHz 1.000 MHz 2,49393 GHz -37.17 dBm -12.17 dB 2,565 GHZ 2,570 GHz 100,000 kHz 2.56680 GHz 5.64 dBm ~23.36 dB
2,494 GHz 2,496 GHz 1,000 MHz 249597 GHz -28.42 dBm -15.42 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -28.82 dBm -18.82 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49859 GHz -21.87 dBm -11.67 dB 2.571 GHz 2,575 GHz 1.000 MHz 2.57111 GHz -25,18 dém -15.18 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -26.95 dBm -16.95 dB 5675 GHz 2 576 GHz 1.000 MHz 2.67525 GHz -35.37 dBm ~22.37 dB
2,500 GHz 2.505 GHz 100.000 kHz 2,50326 GHz 6.62 dBm -23.38 dB 5576 GHz 2,505 GHz 1.000 MHz 2.57750 GHz -36.34 dBm ~11.34 dB
- — =
1 e I ] (]
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LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur = S rum u‘,_?
Ref Level 26.00 dBm  Offset 6,00 d2 Mode Auto Swesp Ref Level 26.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS _bOFUﬁiwnbl’liH:Is.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES p Be _$ruripps_|INE_ABS|
10 dBm ’ I 10 d8m [ |
0 dBm 1 !h 0 dém .
-10 dBm: ‘ 10 dBrr J
an ra
SPURIOUS_LINE_ABS_ l 20 dBm \ |
30 dem it I R bt
+ -40 dBm—
=, 50 e
-60 dem -60 dem:
70 dam 70 dBr
Start 2.475 GHz 10005 pts Stop 2.505 GHz |||l gtart 2.565 GHz 10005 pts Stop 2.595 GHz
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2,475 GHz 2.490 GHz 1.000 MHz 2.48341 GHz -34.76 dBm -5.76 dB 2,550 GHz 2,570 GHz 100,000 kHz 2.56880 GHz 19,91 dBm -10.00 dB
2,490 GHz 2.496 GHz 1,000 MHz 249596 GHz -23.93 dBm -10.93 dB 2,570 GHz 2,571 GHz 500.000 kHz 2.57002 GHz -17.11 dBm -7.11dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49632 GHz -22.35 dBm -12.35 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57378 GHz -20.56 dBm -10.56 dB
2,459 GHz 2.500 GHz 500.000 kHz 2.49959 GHz -15.58 dBm -5.58 dB 2.575 GHz 2,550 GHz 1.000 MHz 2.57506 GHz -29.32 dBm -16.32 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,50110 GHz 19.91 dBm -10.09 dB 2.590 GHz 2,505 GHz 1,000 MHz 2.50027 GHz -49.45 dBm -24,45 dB
) ) - , 5.5 aan |
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 d8 Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6,00 d& Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

Limit fheck PAES L SPURIRHE OHBIEKABS_ PABS
IBNe _$PURTOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 dgm
0 dém o e 0 g 7
-10 dBm i -1 den Tl
SPURIOUS_LINE_ABS_ | l 0 dem \ i
-30 dém m \ 0 der Wm"‘
40 dBm W s 40 dern ek
50 de HM"&-—_
B e
-50 dBm 60 dem
-70 dBm -70 den
Start 2.475 GHz 10005 pts Stop 2.52 GHz || [ Start 2.55 cHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2,49045 GHz -32.23 dBm -7.23 dB 2,550 GHZ 2,570 GHz 100,000 kHz 2.55180 GHz 0.27 dém -29.73 dB
2,490 GHz 2.496 GHz 1,000 MHz 2,49542 GHz -29.79 dBm -16.79 dB 2,570 GHz 2,571 GHz 500.000 kHz 2.57006 GHz -29,68 dBm -19.68 db
2.496 GHz 2.499 GHz 1.000 MHz 249626 GHz -29.04 dBm -18.04 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57107 GHz -28,38 dém -18.38 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -28.53 dBm -19.53 dB 5675 GHz 2,500 GHz 1.000 MHz 2.67554 GHz -30.94 dBm -17.94 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,50711 GHz -0.21 dBm -30.21 dB 5,500 GHz 2,505 GHz 1.000 MHz 2.50005 GHz -46.37 dBm -51.37 dB
i T ~ y
L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum T [ spect =
Ref Level 0.00 dBm  Offset 6.00 db Mode Auto Swesp Ref Level 0.00 dém  Offset 6.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 cvapwr
Limit Gheck Limit ¢heck PABS
10 AR —BPURIOUS ) INE_ABS _10 AR —FPURIOUS | INE_ARS PARS
-20 der -20 dém
| SPURIOUS_LINE_ABS | SPURIOUS_LINE_A8S
-40 dB -40 dBm
-50 dB -50 dBm *
ANALTY i AT cnro s PO It AT N g AN AT it et v
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -57.16 dBm -32.16 dB 30.000 MHz 1.000 GHz 1.000 MHz 923,16592 MHz -57.13 dBm -32.13 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -52.68 dém -27.68 d& 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -55.98 dém -30.98 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.47376 GHz -53.58 dém -28.58 d& 2.580 GHz 5.000 GHz 1.000 MHz 4.48343 GHz -53.65 dam -28.65 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -51.18 deém -26.18 d& 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -49.33 dém -24,33 d&
10.000 GHz 12.000 GHz 1.000 MHz 15.96638 GHz -£0.15 dem -25.15 d& 10.000 GHz 18.000 GHz 1.000 MHz 17.67327 GHz -£0.23 deém -25.23 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.04168 GHz -50.39 dém -25.39 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.03765 GHz -50.53 dBm -25.53 di
L JU J L )t J L Ll
: 5.APR.2023 02:51:46 Date: 5 az 49

Highest Channel / QPSK

Spectrum uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
_1p ddp—BPURIOUS ) INE_ABS PARS
-20 dBm
| SPURIOUS_LINE_ABS,
-40 dBm
-50 dém ] s
Mm o NP VY VS
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 870.32734 MHz -56.89 dBm -31.89 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,48826 GHz -56.14 dBm -31.14 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58460 GHz -50.07 dBm -25,07 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -46.04 dBm -21.04 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.96838 GHz -50.15 dBm -25.15 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.05168 GHz -50.46 dBm -25.46 dB
) , 0 w
Dates S APE,2003 00:50-48
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SPORTON LAB.
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Report No. : FG332006B

LTE Band 7 / 10MHz

Spectrum T [ spect =
Ref Level 0.00 dBm Offset 6.00 dB Mode Auto Swesp Ref Level 0.00 dBm  Offset 5.00 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 cvapwr
Limit Gheck 5 Limit ¢heck PABS
_10 ddf—FPURIOUS J INE_ARS, PAES _10 df —BPURIOUS | INE_ARS pARS
-20 der -20 dém
LINE_ABS:. | SPURIOUS_LINE_ABS
40 dB -40 dBm
S0 dB 50 dBm
TR TN N SN R ¥ Y T S TR TPV S S R Y S
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.85207 MHz -56.62 dBm -31.62 d& 30.000 MHz 1.000 GHz 1.000 MHz 9B85,50065 MHz -£7.17 dém -32.17 d&
1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -52.55 dém -27.55 dg 1.000 GHz 2.450 GHz 1.000 MHz 2.48826 GHz -55.83 dam -30.83 di
2.580 GHz 5.000 GHz 1.000 MHz 4.47763 GHz -53.52 dBm -28.52 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.48247 GHz -53.61 dBm -28.61 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -51.62 dBm -26.62 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -49.77 dBm -24.77 dB
10.000 GHz 12.000 GHz 1.000 MHz 17.66177 GHz -£0.17 dem -25.17 d& 10.000 GHz 18.000 GHz 1.000 MHz 17.67177 GHz -£0.29 dem -25.29 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.01915 GHz -50.39 dBm -25.35 dB 18.000 GHz 26.000 GHz 1.000 MHz 15.06418 GHz -50.33 dBm -25.33 dB
Date: 5 03:11:52

Highest Channel / QPSK

Spectrum uf
Ref Level 0.00 dem Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PAES
_1p ddp—BPURIOUS ) INE_ABS PARS
-20 dBm
| S FLULE" 5_LINE_ABS,
-40 dBm
-50 dém ! =
MJ% Aot VA i, Lo oV A VA At
portree?
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz -57.26 dBm -32.26 db
1,000 GHz 2,490 GHz 1.000 MHz 2,45053 GHz -56,32 dBm -31.32 de
2,580 GHz 5.000 GHz 1.000 MHz 4,47424 GHz -53.48 dBm -28.,48 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -46.82 dBm -21.82 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.66027 GHz -50.08 dBm -25.08 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.01819 GHz -50.36 dBm -25.36 dB
) ) o
Date; S ADPE 2023  (03:13:55
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LTE Band 7 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 6.00 dB

Mode Auto Swesp

Spec

Ref Level 0.00 dém
SGL Count 100/100

Offset 6.00 d&

Mode Auto Sweep

@1 AvgPwr @1 cvapwr
Limit Gheck 5 Limit ¢heck PABS
_10 ddf—FPURIOUS J INE_ARS, PAES _10 df —BPURIOUS | INE_ARS pARS
-20 der -20 dém
LINE_ABS:. | SPURIOUS_LINE_ABS
40 dB -40 dBm
S0 dB e 50 dBm -
A _,-n..-L_ A AT e NN AN A0 i s W " n'k“;"’""l_. hen e AN M
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.16592 MHz -57.12 dém -32.12 d& 30.000 MHz 1.000 GHz 1.000 MHz 96146177 MHz -32.05 d&
1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -35.04 dém -10.04 dg 1.000 GHz 2.450 GHz 1.000 MHz 2.48479 GHz -31.02 d&
2.580 GHz 5.000 GHz 1.000 MHz 4.49843 GHz -53.65 dBm -28.65 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.47376 GHz -28.37 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.92506 GHz -51.75 dBm -26.75 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -25.35 dB
10.000 GHz 12.000 GHz 1.000 MHz 15.99288 GHz -£0.15 dem -25.15 d& 10.000 GHz 18.000 GHz 1.000 MHz 15.96588 GHz -25.21 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.00325 GHz -50.25 dBm -25.25 dB 18.000 GHz 26.000 GHz 1.000 MHz 15.04118 GHz -25.42 dB

: 5.AP

R.2023  a3:

19:56

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PAES
_1p ddp—BPURIOUS ) INE_ABS PARS
-20 dBm
7‘1}1‘{" 5_LINE_ABS,
-40 dBm
L
-50 dBem
o /'--L . - MMMMW
e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -57.07 dBm -32.07 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,48826 GHz -54,35 dBm -29.35 db
2,580 GHz 5.000 GHz 1.000 MHz 2,58266 GHz -43.28 dBm -18.28 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -47.60 dBm -22.60 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.66627 GHz -50.05 dBm -25.05 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.01069 GHz -50.52 dBm -25.52 dB
I , e
Date: S APR.2003 03:27:54
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LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum T [ spect =
Ref Level 0.00 dBm Offset 6.00 dB Mode Auto Swesp Ref Level 0.00 dBm  Offset 5.00 d2 Mode Auto Sweep
SGL Count 100,100 SGL Count 100100
@1 AvgPwr @1 cvapwr
Limit Gheck Limit ¢heck PABS
_10 ddf—FPURIOUS J INE_ARS, PAES _10 df —BPURIOUS | INE_ARS pARS
-20 der -20 dém
LINE_ABS:. | SPURIOUS_LINE_ABS
40 dB -40 dBm
S0 dB 50 dBm
APV S VN R ¥ Y s — PP L TR e o ez
g i I W I AU P S St
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 843.66567 MHz -57.20 dBm -32.29 d& 30.000 MHz 1.000 GHz 1.000 MHz 905,87056 MHz -£7.12 dém -32.12 dB
1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -35.52 dém -10.52 dg 1.000 GHz 2.450 GHz 1.000 MHz 2.48975 GHz -53.88 dam -26.88 dg
2.580 GHz 5.000 GHz 1.000 MHz 4.48779 GHz -53.69 dBm -28.6% dB 2.580 GHz 5.000 GHz 1.000 MHz 4.49698 GHz -53.62 dBm -28.62 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -51.52 dBm -26.52 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -49.95 dim -24.95 dB
10.000 GHz 12.000 GHz 1.000 MHz 15.95888 GHz -£0.05 dem -25.05 de 10.000 GHz 18.000 GHz 1.000 MHz 15.94638 GHz -£0.23 deém -25.28 de
18.000 GHz 26.000 GHz 1.000 MHz 19.04018 GHz -50.28 dBm -25.28 dB 18.000 GHz 26.000 GHz 1.000 MHz 15.01115 GHz -50.31 dBm -25.31 dB

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.00 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck pAES
_10 ddpe—BPURIONS } INE_ABRS PARS
-20 dem
| SPURIOUS_LINE_#85

-40 dBm

-50 dem L

-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -56.98 dBm -31.98 dB
1,000 GHz 2,490 GHz 1.000 MHz 2,48181 GHz -52.05 dBm -27.05 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -39.42 dBm 14,42 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -45.09 dBm -23.09 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.66277 GHz -50.18 dBm -25.18 dB
18,000 GHz 26.000 GHz 1.000 MHz 19.01769 GHz -50.39 dBm -25.39 dB
) ) o
Date. 5 APR 2023  (03.42.02
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saronas. FCC RF Test Report

Report No. : FG332006B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0036
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0037

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0042
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0027
20 Battery End Point 0.0013

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AM1
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Report No. : FG332006B

LTE Band 13

Peak-to-Average Ratio

Mode
Mod.

LTE Band 13/ 10MHz

QPSK
RB Size

16QAM

Limit: 13dB

Full RB
Middle CH

Full RB

Result

5.51

6.32

PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

RefLevel 24.20 dBm  Offset 420 d6

bo_Att
[@15a view

30 dB__AQT

2 ms @ RBW 10 MHz

EF 782.0 MHz

Mean Pwr + 20.00 dB.
y Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | 0a% | 0.01% |
Trace 1 [ 20.36 dem | 26.80 dam 6.43 dB 2.46 0B 4.49 cB 5.5108 5.00 d8
L e [ REERERE I

Middle Channel / Full RB/ 16QAM

Spectrum

RefLevel 24.20 dBm  Offset 420 d6

bo_Att
[@15a view

30 dB__AQT

2 ms @ RBW 10 MHz

i

EF 782.0 MHz

y Cumulative Distri

Mean Pwr + 20.00 dB

Mean Peak |
19.69 dBm

ion Function

crest |

10%0

Samples: 130000
| 1% |

27.31 dBm

Trace 1

7.61 dB

3,04 di.

0.1% | 0.01% |

5.16 dB 6.32 0B 7.01d8
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26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

491

4.89

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.83

9.83

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(= (=)
Ref Lew 4.20 dBm  Offset 4.20 dB & RBW 100 kHz Ref Level 24.20 d8m  Offset 4.20 dB & RBW 100 kHz
jo ALt 30dB 8SWT 379 ps @ VBW 300 kHz  Mode Auto FFT b ALL 30dB 8SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
20 den EITEY] 14.90 dBm 20 den EITEY] 12.77 diém
782.26000 MHz Lt 784.01800 MHZ]
10 dBarr P ISP SV AL 26.00 dB 10 dBm . ARFE o, 26.00 dB
[ Byt \ 1.905000000 MHZ | Byt \ 885000000 MH
_ ! Q factor \ 159.5 . Q factor | 160.5
0ds } \ 0 da | \
/ - \
10 o % 10 o = 1
{ ! i Y
J /
\ |
20 . 1 - 20 - 1 '
' A A A AV, S ~
Y WV I ; Ve
-40 -40
50 d S0 d
&0 -60
70 df 7o d
OF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 7 14.00 dBm ndB down 4.905 MHz M1 1 784.018 MHz 12.77 dBm ndB down 4,885 MHz
T1 1 -10.63 dBm nde. 26.00 dB 1 1 779.602 MHz -13.01 dém nde. 26.00 d&
T2 1 -11.21 dBm 0 factor 159.5 T2 1 784.488 MHz -13.36 dBm 0 factor 160.5
L L 4 - L -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= Spectrum
Offset 4.20 dB & RBW 300 kHz Ref Level 24.20 d8m  Offset 4.20 dB & RBW 300 kHz
SWT 1894 @ VBW LWHz  Mode Auto FET o At S0d8 SWT 189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
20 den M 17.12 dBm 20 dan MI[1] 15.99 dém
, e 784.6770 MHZ ) X o 780.7610 MHzZ|
10 dBm- ik cassd s maball D 26.00 8 10 dam: Pal SV i s, man-a LUt VA el 26.00 dB
Byt \ 9.530000000 MHZ| f Byt \ 9.830000000 MH
. J a factor \ 9.4 o / a factor \ 79.4
{ Y i T2
-10d ¥ -10di a +
/ \ / |
20 — 3 20 —— vy
ey D, | 6051 = A
40 -40
50 d S0 d
&0 -60
70 d 70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 784.677 MHz 17.12 dBm ndB down 9.83 MHz M1 1 780.761 MHz 1E.30 dBm ndB down 9.83 MHz
T1 1 777.105 MHz -2.17 dem nde 26.00 dB 1 1 777.005 MHz -11.01 dém nde. 26.00 d&
T2 1 786.935 MHz -B8.70 dBm 0 factor 79.8 T2 1 786.835 MHz -10.52 dBm 0 factor 79.4
L L 4 - L 4 -
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.48

4.49

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.03

8.95

LTE Band 13

Spectrum - Spectrum -
Ref Level 24.20 d8m Offset 4.20 d8 & RBW 100 kHz Ref Level 24.20 d8m  Offset 4.20 dB & RBW 100 kHz
o att S0 R SWT 3795 @ VBW 300 kHz  Mode Auto FFT e At 30de BWT 3795 @ VBW 300 kHz  Mode Aute FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
20 den Mil1] 19.93 dBm 20 den Mil1] 13.94 dBm
. . 783.31900 MHz T 782.41000 MHZ]
10 dom e N 1475524476 MHZ 10 dBm 1L L et i Lol Qoo +.485514486 MHZ]
{ \
0 dam 1 0dem \
] i i
/ / |
-10d -10di
f A ] \
T ‘ 20 | !
e P e
e o S, . 30-deh RS RS A
-40 -40
50 d 50 d
-B01 -60
7o d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result |
M1 1 783.319 MHz 13.93 dBm M1 1 782.41 MHz 13.04 dBm
TL 1 779.76224 MHz .64 dBm Occ Bw 4.475524476 MHz T1 1 779.75225 MHz 6.06 dBm Occ Bw 4.4B5514486 MHz
T2 1 784.23776 MHz 8.48 dBin Tz 1 784.23776 MHZ 7.51 dBm
L - L L -
Spectrum - Spectrum -
Ref Level 24.20 d8m Offset 4.20 dB & RBW 300 kHz Ref Level 24.20 d8m  Offset 4.20 dB & RBW 300 kHz
o att S0 R SWT 18915 @ VBW 1MHz  Mode Auto FFT e At S0 R SWT 18945 @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max [@ 10k Max
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- ) 1l x - 784.2180 MHz| x N i i 779.5020 MHz,
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Fod 70 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result |
M1 1 784.218 MHz 16.04 dBm M1 1 779.502 MHz 16.26 dBm
TL 1 777.5045 MHz .56 dBm Occ Bw £.030569031 MHz T1 1 777.5245 MHz 6.01 dBm Occ Bw E.951048951 MHz
T2 1 786,535 MHz 9.76 dBin Tz 1 786,475 MHz 9.45 dBm
L - L L -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.20 dém  Offset 4.20 db Mode Auta Sweep Ref Level 24.20 dgém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
20 dhifpil-fheck paks 20 dblplfheck pARS
Line _§PURIOUS_| INE_ABS { PABS Line _§PURIOUS_| INE_ABS | PARS ﬂ
10 dBm 10 dam H
o d | 0 dBm “
10 dBm f \\ -10 dBm —1 / !
20 dBm -20 dem
<] - i
SPURIOUS_LINE ABS_ | lL SPURIOUS_LINE_ABS, l 'l
40 dem /’ \ 40 dBm J T
-50 dBm m Jﬂiﬂ 50 dbm Pﬁ IL\ L/‘ L‘r}
-60 dBm -60 dBm. r,, |
e T N 4
e | A
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772.93207 MHz -63.55 dBm -28.55 d& 763,000 MHz | 775.000 MHz | 6.250 kHz 772.72328 MHz | -73.01 dBm | -38.01 dB
775.000 MHz 775.900 MHz 100.000 kHz | 775.22433 MHz -45.25 dBm -32.25 di 775.000 MHz 775.900 MHz | 100.000 kHz 775.80056 MHz -61.91 dem | -48.91 d8
775.900 MHz 776.000 MHz 30.000 kHz | 775.94920 MHz -51.80 dém -28.90 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93901 MHz -66.50 dBm -53.50 dB
776.000 MHz | 788.000 MHz 100.000 kHz 777.32468 MHz 20.15 dBm | -9.85 dB 776,000 MHz 788.000 MHz | 100.000 kHz 786.63936 MHz 19.81 dBm | -10.19 dB
788.000 MHz 786.100 MHz 30.000 kHz | 788.08017 MHz -62.67 dBm ~49.67 di 788.000 MHz | 788.100 MHz | 30.000 kHz 788.00784 MHz | -56.24 dBm | -43.24 dB
788.100 MHz 793.000 MHz 100.000 kHz | 790.32483 MHz -60.14 dBm -47.14 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.83671 MHz -50.01 d&m -37.01 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.22727 MHz -74.98 dBm -39.98 dB 793.000 MHz B806.000 MHz | 6.250 kHz 795,75974 MHz -62.24 dbm | -27.24 dB.
—
)i ) i [ )| 2
Data: 4 13:31:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rur Spectrum I ﬂél
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auta Sweep Ref Level 24.20 dém  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 dbipilfhack paks 20 dblfheck paRs
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od 0 dBm ‘ ‘
-10 dam | -10 dBm — J \
20 dBm I’ -20 dBm
| ! | l
o do I P
SPURIOUS_LINE_ABS_ o SPURIOUS_LINE_ABS / H
-40 dBm r = 40 cm /rd r‘\‘x\
-50 dem \'I" -50 dBm
-60 dBm -60 dBm
70 dBm s, 70 dem "-"H M\m
R W i,
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.91009 MHz -49.01 dBm -14.01 dB 763.000 MHz 775,000 MHz 6.250 kHz 774.91009 MHz -63.49 dBm -28.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -34.97 dBém -21.97 d& 775.000 MHz 775,900 MHz | 100.000 kHz 775.85909 MHz -50.13 dBm | -37.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99066 MHz -39.62 dBm -26.62 di 775.900 MHz 776.000 MHz | 30.000 kHz 775.97228 MHz | -54.60 dBm | -41.60 dB
776.000 MHz | 788.000 MHz 100.000 kHz | 779.74625 MHz 5.70 dem -24.31 dB | 776.000 MHz 788,000 MHz | 100.000 kHz 784.75724 MHz 5.09 dBm | -24.91 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.03891 MHz -51.76 dBm -38.76 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.01054 MHz -39.86 dBm -26.86 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.14161 MHz -47.54 dBém -34.94 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -35.97 dém -22.97 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.38312 MHz -67.25 dBm -32.25 di 793.000 MHz 808,000 MHz | 6.250 kHz 793.04545 MHz -61.24 dBm | -26.24 dB
— —
)il ) [ [ ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

'] oo
pectrur x| Spectrum v
Ref Level 24.20 dém  Offset 4.20 db Mode Auta Sweep Ref Level 24.20 dgém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
20 dbiilfheck paks 20 dblfplt-Gheck
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_|INE_ABS_| PI
10 dBm 10 dam H
o d | 0 dBm l’
-10 dBm I -10 dBm L
— I | [ / ‘
-20 dBm \\L -20 dem
- [ I . — |
SPURIDUS_LINE ABS_ J |l SPURIOUS_LINE_ABS, l l
-40 dBm ] ﬂ ﬂ 40 dBm: J Iy
-50 dBm m \“J\ J m 50 dBm ﬂﬁ W,J \
-60 dBm _J 'A -60 dBm. HL) h
-70 dBm ,‘r’ﬁ I -70 dBm. 1 Aﬂ
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.01598 MHz -65.28 dBm -30.28 d& 763,000 MHz | 775.000 MHz | 6.250 kHz 773.67532 MHz | -73.26 dBm | -38.26 dB |
775.000 MHz 775.900 MHz 100.000 kHz | 775.22343 MHz | -48.89 dBm -35.89 dB 775.000 MHz 775.900 MHz | 100.000 kHz 775.76918 MHz -53.39 dém | -40.39 d&
775.900 MHz 776.000 MHz 30.000 kHz | 775.99785 MHz -55.15 dBm -42.15 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93621 MHz -62.71 dBm -43.71 dB
776.000 MHz | 788.000 MHz 100.000 kHz 777.32468 MHz 18.92 dBm | -11.08 d& 776,000 MHz 788.000 MHz | 100.000 kHz 786.62737 MHz 19.13 dBm | -10.87 dB
788.000 MHz 786.100 MHz 30.000 kHz | 788.08776 MHz -66.39 dBm -53.39 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.06558 MHz | -55.82 dBm | -42.82 dB
788.100 MHz 793.000 MHz 100.000 kHz | 790.31014 MHz -61.34 dBm -48.34 dB 788.100 MHz | 793.000 MHz | 100.000 kHz 788.76818 MHz -50.02 dem -37.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.72078 MHz -75.48 dBém -40.48 dB 793.000 MHz B806.000 MHz | 6.250 kHz 795.25325 MHz -62.12 dBm | -27.12 dB.
J e [ ] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur oo Spectrum ué:'
Ref Level 24.20 dBm  Offset 4.20 db Mode Auta Sweep Ref Level 24.20 d8m  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
20 dbifeilfhack Paks 20 dhholikbeck PARS
Line _$PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
od 0 dBm ‘ |
-10 dam [ -10 dBm — J !
20 dBm ’, -20 dBm l, l
SPURIOUS_LINE_ABS_ f — SEURIDUS_LINE_ABS [~ \\Il_
-40 dBm ‘r 40 dBm: —_
-50 dBm /’_,, T -50 dBm
-60 dBm -60 dBm ‘M
70 dBm /! -70 dem - M‘-ﬂh
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.84505 MHz -48.08 dem -13.06 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -64.17 dBm -29.17 dB
775.000 MHz 775.900 MHz 100.000 kHz | 775.87797 MHz | -34.25 dém -21.25 dg 775.000 MHz 775.900 MHz | 100.000 kHz 775.64151 MHz -49.12 dem | -36.12 db
775.900 MHz 776.000 MHz 30.000 kHz 775.93851 MHz -33.99 dBm -25.99 dB 775.900 MHz | 776.000 MHz | 30.000 kHz 775.94730 MHz | -53.79 dBm | -40.79 dB |
776.000 MHz | 788.000 MHz 100.000 kHz | 780.47752 MHz 4.88 dém | -25.12 dB 776.000 MHz 788.000 MHz | 100,000 kHz 783.60632 MHz 4.81 dem | -25.19 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.08047 MHz -52.83 dBm -39.83 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.06049 MHz -39.11 dBm -26.11 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.14161 MHz -49.07 dBm -36.07 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -34.99 dBm -21.99 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.08442 MHz -69.72 dBm -34.72 dB 793.000 MHz 806,000 MHz | 6.250 kHz 793.01948 MHz -60.94 dBm | -25.94 dB
—
)il ) [ [ ] w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB middle Band Edge /1 RB
pectrum | @[ spectrum iz
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 24.20 dBm  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbiilfherk — R8s 20 bl (thack PARS
Line _$PURIOUS_) INE_ABS l PABS Line _§PURIOUS | INE_ABS | PABS n
10 dBm 10 dém H
od :\ 0 dBm ‘\
|
-10 dBm ; \\ -10 dBm — /‘l 1
.20 dBm | -20 dem
e ‘ \-JL A R A _J/ ‘n
SPURIDUS_LINE_ABS J —~—l\ SPURIOUS_LINE_ABS, K ]|
-40 dBm ) 1 40 dBm: i .k
-50 dBm : -50 dBm. { \.‘
40 dom r u-\l f ﬁ 50 | S\
-70 dBm _,.A-“‘ T -70 dBm 0 JA M\\.
Start 763.0 MHz 7007 pts " Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.19580 MHz -60.91 dBm -25.01 db 763.000 MHz | 775.000 MHz | 6.250 kHz 772.15984 MHz | -62.68 dBm | -27.68 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.54620 MHz -51.28 dém -38.28 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.61003 MHz -56.56 dBm -43.56 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.98816 MHz -57.21 dBm -44.21 dB 775.300 MHz 776.000 MHz 30.000 kHz 775.99376 MHz -61.93 dBm -48.93 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.61239 MHz 20.37 dBm -0.63 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 19.95 dBm | -10.05 d&
788.000 MHz 788.100 MHz 30.000 kHz 788.00025 MHz -62.68 dBm —49.68 di 788.000 MHz | 788.100 MHz | 30.000 kHz 788.00594 MHz | -56.28 dBm | -43.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.83392 MHz -53.59 dBm -40.59 di 788,100 MHz 703,000 MHz 100.000 kHz 700.78986 MHz Z51.20 dem ~38.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.22727 MHz -63.10 dBm -18.10 dB 793.000 MHz 806,000 MHz 6.250 kHz 795,50000 MHz -62.05 dbm -27.05 dB.
—
] ] 2 [ Jjd ) (]
4.APR.2023 Date: 4.AFR.
Middle Band Edge / Full RB
Spectrum I o=
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
o0 ghimit_theck PARS
Line _$PURIOUS_|LINE_ABS_| PABS
10 dBm
0 dBm ‘ l
-10 dBm — j l
-20 dBm
o / \
| SPURIOUS_LINE_ABS_ L
-40 dBm ‘ ""' _‘,T
-50 dem W
-60 dBm / ]
-70 dBm 7 M, o
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,88611 MHz -49.55 dBm -14,55 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -36.95 dBm -23.95 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99016 MHz -41.42 dBm -28.42 dB
776.000 MHz | 788.000 MHz 100,000 kHz 785.24875 MHz | 2.46 dBm -27.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.01254 MHz -41.34 dBm -28.24 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.38147 MHz -37.69 dBm -24.69 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -52.83 dBm -17.83 dB
—
i ) A
Dates A ADPR_ 2023 14:10:52
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LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
spectrum x| Spectrum L
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep Ref Level 24.20 dBm  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbiilfherk —oaks 20 bl (thack PARS
Line _$PURIOUS_) INE_ABS I PABS Line _§PURIOUS | INE_ABS | PABS n
10 dBm 10 dém ”
od :!\ 0 dBm M
-10 dBm fJ \ -10 dBm. — / \
-20 dBm T \‘MJL -20 dem J/
R | i . ) |\
SPURIOUS_LINE_ABS_ JI -—...J\ SPURIOUS_LINE_ABS, J— \
-40 dBm } \ 40 dBm: J‘{ .\.
-50 dBm -50 dBm.
-60 dBm! fni -60 dBm. + pﬂ
-70 dBm =70 dB il
" i L L il | LA .
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.13586 MHz -62.45 dBm -27.45 db 763,000 MHz | 775.000 MHz | 6.250 kHz 772.14785 MHz | -63.85 dBm | -28.85 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.64331 MHz -47.11 dém -34.11 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.84201 MHz -52.47 dém -20.47 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.95140 MHz -52.64 dBm -39.64 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99835 MHz -61.34 dBm -49.34 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 19.32 dém -10.68 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 18.85 dBm “11.15 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06149 MHz -55.58 dBm -42.58 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01464 MHz -53.92 dém | -40.92 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.06678 MHz -54.57 dBm -41.57 dB 788.100 MHz | 793.000 MHz | 100.000 kRz 788.15140 MHz | ~40.01 dBm | ~36.01 d&
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -50.45 dBm -15.45 dB 793,000 MHz 806,000 MHz 6.250 kHz 79546104 MHz -62.43 dBm -27.43 dB
—
] ] 2 [ Jjd ) (]
1.ARR.2022 Date: 4.APR.2023 14:07:11
middle Band Edge / Full RB
Spectrum I o=
Ref Level 24.20 dBm  Offset 4.20 dB Mode Auto Sweep
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@1 AvgPwr
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My,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,94605 MHz -48.75 dBm -13.75 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -36.28 dBm -23.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98576 MHz -40.38 dBm -27.38 dB
776.000 MHz | 788.000 MHz 100,000 kHz 783.96603 MHz | 1.64 dBm -28.36 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07517 MHz -41.06 dBm -28.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -37.05 dBm -24.05 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.31818 MHz -53.45 dBm -18.45 dB
—
i ) A
Dates A APR. 2023 1d;1o.4%
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Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spect

SGL Count 100/100

Ref Level 0.00 dém Offset 4.20 dB

Mode Auto Sweep

Spectrum
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -68.27 dam -55.27 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -68.27 dam -55.27 dB
806.000 MHz 1.000 GHz 100.000 kHz 948.85807 MHz -67.69 dBm -54.60 dB 806.000 MHz 1.000 GHz 100.000 kHz 959.42579 MHz -67.89 dBm -54.89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -40.26 d8m -27.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -41.44 d8m -28.44 dB
3.000 GHz £.000 GHz 1.000 MHz 6.85686 GHz -52.04 dBm -39.04 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85186 GHz -51.95 dBm -38.95 dB
( | ) .- [ I ) .-
Data APR.Z02 Date: 4.APR.2023 13:42:48B
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 737.54098 MHz -68.52 dBm -55.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 926.26837 MHz -67.79 dBm -54.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -40.59 dBm -27.59 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.84687 GHz -52.07 dBm -39.07 dB
—
i i
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I u%?

Ref Level 0.00 dBm Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
j b g 5S
10 Ehéll':'\”_ PURIOUS_LINE_ABS PAES

|_SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm
M“‘T
-60 dBrm—1

2 il A

-80 dBm

-90 dBém

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 732,77886 MHz -68.38 dBm -55.38 dB
806.000 MHz 1.000 GHz 100.000 kHz 929,07996 MHz -68.02 dBm -55.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -40.26 dBm -27.26 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.85636 GHz -52.06 dBm -39.06 dB

)i [
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0029
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0039
20 Battery End Point 0.0026

Note:

1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.5 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : IHDT56AM1

Page Number

1 AB1 of A129




SPORTON LAB.

FCC RF Test Report

Report No. : FG332006B

LTE Band 26

Peak-to-Average Ratio

Mode
Mod.

LTE Band 26 / 15MHz

RB Size

QPSK

16QAM

Limit: 13dB

Full RB

Full RB

Result

Middle CH

6.20

6.99

PASS

LTE Band 26 / 15MHz

Middle Channel / Full RB/ QPSK

Ref Level 24.60 dom  Offset 4.60 db

ke att 30de  AQT

i. 153 View

3ms @ RBW 3 MHz

1E-D

[GF 836.5 MHz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

Samples: 130000
Mean | Peak | crest | 0% | 1% | o0a% | o.p1% |
Trace 1 [ 15.30 dem | 21.82 dam 5.43 d8 3.33d8 5.48 dB. 6.20 dB 5.41 08
) [T )
Middle Channel / Full RB/ 16QAM
Spectrum | )
Ref Level 24.60 dém  Offset 4.60 dB

ke att 30 6B AQT 3ms @ RBW 3 MHz

1E-D

[GF 836.5 MHz

Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

samples: 130000
Mean peak | crest | 0% | 100 | 01 | o.019% |
Trace 1 [ 1415 dém | 22.58 dém 6.43 db 3.42d8 5.3 db .95 db 6.00 db
) [T )
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26dB Bandwidth

Sporton International Inc. (Kunshan) Page Number : A63 of A129
TEL : +86-512-57900158
FCC ID : IHDT56AM1





